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Spectrum Emission Mask Standard: None
Peak Power -0.03 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel |  ALimit |
-400,000 MHz | -248.640 MHz 2,000 MHz 6.09408 GHz -49.07 dBm -49.04 dB -9.04 dB
-248,640 MHz | -165.760 MHz 2,000 MHz 6.09664 GHz -47.80 dBm -47.77 dB -7.81dB
-165.760 MHz -83.880 MHz 2,000 MHz 6.18096 GHz -45.12 dBm -45.00 dB -17.26 dB
-83.880 MHz -82,880 MHz 2,000 MHz 6.26116 GHz -47.41 dBm -47.39 dB -28.22 dB
82.880 MHz 983.880 MHz 2.000 MHz 6.42884 GHz -36.68 dBm -36.65 dB -17.49 dB
93.880 MHz 165.760 MHz 2,000 MHz 6.42916 GHz -36.87 dBm -36.84 dB -16.81 dB
165.760 MHz 248,640 MHz 2,000 MHz 6.50352 GHz -53.71 dém -52.69 dB -13.70 dB
248,640 MHz 400.000 MHz 2.000 MHz 6.66944 GHz -53.60 dBm -53.57 dB -13.57 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.33 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PoweraAbs | PowerRel | ALimit |
-400,000 MHz | -248.160 MHz 2,000 MHz 6.04904 GHz -52.10 dBm -51.78 dB -11.78 dB
-248,160 MHz | -165.440 MHz 2,000 MHz 6.09784 GHz -52.23 dBm -51.90 dB -12.04 dB
-165.440 MHz -83.720 MHz 2,000 MHz 6.21786 GHz -41.38 dBm -41.05 dB -16.80 dB
-83.720 MHz -82,720 MHz 2,000 MHz 6.26132 GHz -47.47 dBm -47.14 dB -27.98 dB
82.720 MHz 83.720 MHz 2.000 MHz 6.42868 GHz -35.18 dBm -34.85dB -15.68 dB
83.720 MHz 165.440 MHz 2,000 MHz 6.42876 GHz -35.18 dBm -34.85dB -14.84 dB
165.440 MHz 248,160 MHz 2,000 MHz 6.59200 GHz -54.06 dém 53.74 dB -13.91 dB
248,160 MHz 400.000 MHz 2.000 MHz 6.50888 GHz -53.89 dém -52.56 dB -13.56 dB
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Spectrum Emission Mask Standard: None
Peak Power -0.01dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400,000 MHz | -249,600 MHz 2,000 MHz 6.41224 GHz -53.00 dBm -52.99 dB -12.99 dB
-249,600 MHz | -166,400 MHz 2,000 MHz 6.41648 GHz -53.07 dBm -53.06 dB -13.22dB
-166.400 MHz -84.200 MHz 2,000 MHz 6.54010 GHz -40.02 dBm -40.01 dB -16.05 dB
-84.200 MHz -83.200 MHz 2,000 MHz 6.58084 GHz -47.47 dBm -47.46 dB -28.30 dB
983.200 MHz 984.200 MHz 2.000 MHz 6.74916 GHz -36.41 dBm -36.40 dB -17.24 dB
84.200 MHz 166.400 MHz 2,000 MHz 6.82071 GHz -42.26 dBm -42.25dB -15.20 dB
166,400 MHz 249,600 MHz 2,000 MHz 6.91456 GHz -52.76 dém 52.75 dB -12.75 dB
249,600 MHz 400.000 MHz 2.000 MHz 6.98544 GHz -52.57 dgm -52.56 dB -12.56 dB
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Peak Power -1.16 dBm RBW 2.000 MHz
Rangelow | RangeUp | RBW | Frequency | PowerAbs | PowerRel |  ALimit |
-400.000 MHz | -247.680 MHz 2,000 MHz 6.41448 GHz -51.99 dBm -50.83 dB -10.83 dB
-247.680 MHz | -165.120 MHz 2,000 MHz 6.41752 GHz -52.41 dBm -51.25 dB -11.28 dB
-165.120 MHz -83.560 MHz 2,000 MHz 6.50752 GHz -48.19 dBm -47.03 dB -19.78 dB
-83.560 MHz -82,560 MHz 2,000 MHz 6.58148 GHz -49.03 dBm -47.86 dB -28.70 dB
82.560 MHz 93.560 MHz 2.000 MHz 6.74852 GHz -35.60 dBm -34.44 dB -15.27 dB
93.560 MHz 165.120 MHz 2,000 MHz 6.74892 GHz -35.43 dBm -34.26 dB -14.23 dB
165.120 MHz 247.680 MHz 2,000 MHz 6.91232 GHz -53.28 dém 52.11 dB -12.17 dB
247.680 MHz 400.000 MHz 2.000 MHz 6.91336 GHz -52.95 dém -51.79 dB -11.79 dB
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saranas. FCC RF Test Report Report No. : FR2D2902B

Appendix B. AC Conducted Emission Test Results

_ Temperature : 24.2~25.6°C
Test Engineer : |Eko Guan - —
Relative Humidity : (37~39%
Test Voltage : [120Vac / 60Hz Phase : Line
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
20 Level ({dBuV)
70.0
50.0 | FOC IC-QP
50.0 | FCC IC-AVG
40.0
i
30.0
P 1P
20.0
10.0
015 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC IC-QP LISN-100334-LINE LINE
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loszs Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dE
1 0.151 46.19 -19.77 65.96 26.10 9.66 10.43 QF
2 0.151 25.89 -30.07 55.96 5.80 9.66 10.43 Average
3% 0.201 48.97 -14.61 63.58 28.90 9.85 10.42 QP
4 0.201 35.37 -18.21 53.58 15.30 9.65 10.42 Average
5 0.258 45.49 -16.02 61.51 25.60 9.51 10.38
6 0.258 30.19 -21.32 51.51 10.30 9.51 10.38 Average
7 0.274 43.13 -17.85 60.98 23.20 9.56 10.37 QF
g 0.274 25.23 -25.75 50.98 5.30 9.56 10.37 Average
9 0.367 37.27 -21.29 58.56 17.31 9.65 10.31 QF
10 0.367 24.17 -24.39 48.56 4.21 9.65 10.31 Average
11 0.601 35.15 -20.85 56.00 15.20 9.77 10.18 QP
12 0.601 23.45 -22.55 46.00 3.50 9.77 10.18 Average
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saranas. FCC RF Test Report

Report No. : FR2D2902B

_ Temperature : 24.2~25.6°C
Test Engineer : [Eko Guan : =
Relative Humidity : [37~39%
Test Voltage : [120Vac / 60Hz Phase : Neutral
Remark : All emissions not reported here are more than 10 dB below the prescribed limit.
golevel [@Buv)
70.0
0.0 | FOC IC-QP
50.0] 4 4 | FCC IC-AVG
40.0 .
1
30.0 f
ol 1
20.0
10.0
V5 2 5 1 2 5 10 20 30
Frequency (MHz)
Site : CO01-KS
Condition : FCC IC-QP LISN-100334-NEUTRAL NEUTRAL
Over Limit Read LISN Cable
Freq Level Limit Line Level Factor Loss Remark
MHz ~ dBuV dB ~ dBuV  dBuV dB dB
1 0.172 46.83 -18.03 64.86 26.78 9.61 10.43 QP
2 0.172 28.53 -25.33 54.86 9.48 9.61 10.43 Average
3+ 0.189 46.26 -17.80 64.06 26.30 9.54 10.42 QF
4 0.189 33.16 -20.90 54.06 13.20 9.54 10.42 Average
5 0.239 43.23 -18.90 62.13 23.40 9.44 10.39
6 0.239 28.33 -22.80 52.13 9.50 9.44 10.39 Average
7 0.269 41.60 -19.56 61.16 21.80 9.43 10.37
g 0.269 28,00 -23.16 51.16 B.2 9.43 10,37 Average
9 0.406 36.15 -21.58 57.73 16.30 9.56 10.29 QF
10 0.406 23.25 -24.48 47.73 3.40 9.56 10.29 Average
11 3.603 32.00 -24.00 56.00 12.49 9.45 10.08
12 3.603 23.10 -22.80 46.00 3.59 9.45 10.06 Average

Note:

1. Level(dBuV) = Read Level(dBuV) + LISN Factor(dB) + Cable Loss(dB)
2. Over Limit(dB) = Level(dBuV) — Limit Line(dBpV)

3. The same data of conducted emission was used for indoor client mode and standard client mode.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX: +86-512-57900958

FCC ID: UZ7TWLMTO
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Appendix C. Radiated Spurious Emission

Relative Humidity : 41 ~42 %
Test Engineer : Carry Xu
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Band Data
Mode Band Antenna Modulation | Channel Frequency RU Remark
(GHz) Rate
Mode 1 @ U-NII-5 5.925-6.425 | CDD 0+1 802.11a 1 5955 MCSO | FullRU -
Mode 2 = U-NII-5 | 5.925-6.425  CDD 0+1 802.11a 49 6195 MCSO = Full RU -
Mode 3 U-NII-5 | 5.925-6.425 CDD 0+1 802.11a 93 6415 MCSO0 Full RU -
Mode 31 | U-NII-7 = 6.525-6.875 | CDD 0+1 802.11a 117 6535 MCSO | FullRU -
Mode 32 = U-NII-7 | 6.525-6.875 CDD 0+1 802.11a 149 6695 MCSO0 Full RU -
Mode 33 | U-NIl-7 | 6.525-6.875  CDD 0+1 802.11a 181 6855 MCSO | FullRU -
Mode 80 = U-NII-5 | 5.925-6.425 CDD 0+1 | 802.11ax HE20 1 5955 MCSO0 Full RU -
RU
Mode 81 | U-NII-5 | 5.925-6.425 CDD 0+1 | 802.11ax HE20 1 5955 MCSO0 -
106/53
Mode 82 | U-NII-5 | 5.925-6.425 CDD 0+1 | 802.11ax HE20 49 6195 MCSO0 Full RU -
Mode 83 | U-NII-5 | 5.925-6.425 CDD 0+1 | 802.11ax HE20 93 6415 MCSO0 Full RU -
Sporton International Inc. (Kunshan) Page Number : C1 of C56

TEL : +86-512-57900158

FAX : +86-512-57900958
FCC ID: UZ7TWLMTO




saronas. FCC RF Test Report

Report No. : FR2D2902B

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel @ Frequency RU Remark
(GHz) Rate
Mode 84 | U-NII-5 5.925-6.425 | CDD 0+1  802.11ax HE40 3 5965 MCSO0 Full RU -
Mode 85 | U-NII-5  5.925-6.425 A CDD 0+1 802.11ax HE40 3 5965 MCSO | RU 242/61 -
Mode 86 | U-NII-5  5.925-6.425 A CDD 0+1 802.11ax HE40 51 6205 MCSO0 Full RU -
Mode 87 | U-NII-5  5.925-6.425 | CDD 0+1  802.11ax HE40 91 6405 MCSO0 Full RU -
Mode 88 U-NII-5 | 5.925-6.425 | CDD 0+1  802.1l1ax HE80 7 5985 MCS0 Full RU -
Mode 89 | U-NII-5 5.925-6.425 | CDD 0+1  802.11ax HE80 7 5985 MCSO @ RU 484/65 -
Mode 90 U-NII-5 | 5.925-6.425 | CDD 0+1  802.1lax HE80 55 6225 MCSO0 Full RU -
Mode 91 | U-NII-5 ' 5.925-6.425 A CDD 0+1 802.11ax HE80 87 6385 MCSO0 Full RU -
Mode 92 | U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE160 15 6025 MCSO0 Full RU -
Mode 93 U-NII-5 | 5.925-6.425 | CDD 0+1 802.11ax HE160 15 6025 MCSO0 | RU 996/67 -
Mode 94 | U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE160 47 6185 MCSO0 Full RU -
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 95 | U-NII-5 | 5.925-6.425 CDD 0+1 802.11ax HE160 79 6345 MCSO  FullRU -
Mode 98 ' U-NII-7 6.525-6.875 | CDD 0+1 | 802.11ax HE20 117 6535 MCSO | FullRU -
Mode 99 | U-NII-7 | 6.525-6.875 | CDD 0+1 = 802.11ax HE20 149 6695 MCSO  FullRU -
Mode 100 ' U-NII-7 | 6.525-6.875 | CDD 0+1 @ 802.11lax HE20 181 6855 MCSO  FullRU -
Mode 102 | U-NII-7 = 6.525-6.875 | CDD 0+1 802.11ax HE40 123 6565 MCSO  FullRU -
Mode 103 | U-NII-7 | 6.525-6.875 | CDD 0+1 @ 802.11ax HE40 147 6685 MCSO  FullRU -
Mode 104 | U-NII-7 = 6.525-6.875 | CDD 0+1 @ 802.11ax HE40 179 6845 MCSO | Full RU -
Mode 106 U-NII-7 | 6.525-6.875 CDD 0+1 802.11ax HE80 135 6625 MCSO0 | FullRU -
Mode 107 | U-NII-7 = 6.525-6.875 | CDD 0+1 @ 802.11ax HE80 151 6705 MCSO | FullRU -
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Radiated Spurious Emission Test Modes

Band Data
Mode Band Antenna Modulation Channel | Frequency RU Remark
(GHz) Rate
Mode 108 | U-NII-7 | 6.525-6.875 A CDD 0+1 802.11ax HE80 167 6785 MCSO @ FullRU -
Mode 110 | U-NII-7 = 6.525-6.875 | CDD 0+1 802.11ax HE160 143 6665 MCSO | FullRU -
Sporton International Inc. (Kunshan) Page Number : C4 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 1 5924.97 58.91 68.20 -9.29 H AVERAGE = Pass @ Band Edge
1
802.11a 1 11910.00 45.88 74.00 -28.12 \Y, PEAK Pass Harmonic
802.11a 49 - - - - - - - Band Edge
2
802.11a 49 | 12390.00 46.33 74.00 -27.67 \% PEAK Pass Harmonic
802.11a 93 - - - - - - - Band Edge
3
802.11a 93 | 12830.00 47.41 88.20 -40.79 \Y, PEAK Pass Harmonic
802.11a 117 - - - - - - - Band Edge
31
802.11a 117 | 13070.00 46.80 88.20 -41.40 H PEAK Pass Harmonic
802.11a 149 - - - - - - - Band Edge
32
802.11a 149 | 13390.00 46.61 74.00 -27.39 H PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C5 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode | Modulation | Ch. Pol. Result Remark
(MHz) | (dBuV/m) | (dBuV/m) (dB) Avg.
802.11a 181 - - - - - - - Band Edge
33
802.11a 181 13710.00 47.68 88.20 -40.52 \% PEAK Pass Harmonic
802.11ax HE20 | 1 | 5924.97 58.81 68.20 -9.39 H AVERAGE Pass Band Edge
80
802.11ax HE20 | 1 |11910.00 45.86 74.00 -28.14 \% PEAK Pass Harmonic
802.11ax HE20 | 1 | 5924.97 72.87 88.20 -15.33 H PEAK Pass Band Edge
81
802.11ax HE20 | 1 - - - - - - - Harmonic
802.11ax HE20 | 49 - - - - - - - Band Edge
82
802.11ax HE20 | 49 | 12390.00 45.42 74.00 -28.58 \% PEAK Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C6 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE20 | 93 - - - - - - - Band Edge
83
802.11ax HE20 @ 93 | 12830.00 46.90 88.20 -41.30 H PEAK Pass Harmonic
802.11ax HE40 | 3 5920.20 61.20 68.20 -7.00 H | AVERAGE Pass @ Band Edge
84
802.11ax HE40 = 3 | 11930.00 44.85 74.00 -29.15 H PEAK Pass Harmonic
802.11ax HE40 | 3 5924.54 49.12 68.20 -19.08 H | AVERAGE Pass @ Band Edge
85
802.11ax HE40 3 - - - - - - - Harmonic
802.11ax HE40 | 51 - - - - - - - Band Edge
86
802.11ax HE40 @ 51 | 12410.00 45.24 74.00 -28.76 \Y PEAK Pass Harmonic
802.11ax HE40 | 91 - - - - - - - Band Edge
87
802.11ax HE40 91 @ 12810.00 46.46 88.20 -41.74 H PEAK Pass Harmonic

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC ID: UZ7TWLMTO
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m)  (dBuV/m) | (dB) Avg.

802.11ax HE80 7 5925.00 66.23 68.20 -1.97 H | AVERAGE | Pass | Band Edge
88

802.11ax HE80 7 11970.00 45.13 74.00 -28.87 H PEAK Pass Harmonic

802.11ax HE80 7 5924.52 73.89 88.20 -14.31 H PEAK Pass = Band Edge
89

802.11ax HE80 7 - - - - - - - Harmonic

802.11ax HE80 55 - - - - - - - Band Edge
90

802.11ax HE80 55 | 12450.00 45.44 74.00 -28.56 H PEAK Pass Harmonic

802.11ax HE80 87 - - - - - - - Band Edge
91

802.11ax HE80 87 | 12770.00 46.60 88.20 -41.60 H PEAK Pass Harmonic

802.11ax HE160 | 15 5895.80 58.20 68.20 -10.00 H | AVERAGE | Pass | Band Edge
92

802.11ax HE160 | 15 | 12050.00 45.44 74.00 -28.56 \% PEAK Pass Harmonic
93 | 802.11ax HE160 | 15 5869.80 71.67 88.20 -16.53 H PEAK Pass | Band Edge

Sporton International Inc. (Kunshan) Page Number : C8 of C56
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
93 802.11ax HE160 15 - - - - - - - Harmonic
802.11ax HE160 | 47 - - - - - - - Band Edge
94
802.11ax HE160 47 | 12370.00 45.48 74.00 -28.52 \% PEAK @ Pass Harmonic
802.11ax HE160 | 79 - - - - - - - Band Edge
95
802.11ax HE160 79 | 12690.00 46.04 74.00 -27.96 \% PEAK | Pass Harmonic
802.11ax HE20 = 117 - - - - - - - Band Edge
98
802.11ax HE20 | 117 | 13070.00 46.96 88.20 -41.24 \% PEAK @ Pass Harmonic
802.11ax HE20 | 149 - - - - - - - Band Edge
99
802.11ax HE20 | 149 | 13390.00 48.23 74.00 -25.77 \% PEAK @ Pass Harmonic
802.11ax HE20 @ 181 - - - - - - - Band Edge
100
802.11ax HE20 | 181 | 13710.00 47.84 88.20 -40.36 H PEAK @ Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C9 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
802.11ax HE40 | 123 - - - - - - - Band Edge
102
802.11ax HE40 | 123 @ 13130.00 47.41 88.20 -40.79 H PEAK = Pass Harmonic
802.11ax HE40 @ 147 - - - - - - - Band Edge
103
802.11ax HE40 = 147 | 13370.00 46.82 74.00 -27.18 \% PEAK | Pass Harmonic
802.11ax HE40 179 - - - - - - - Band Edge
104
802.11ax HE40 | 179 @ 13690.00 47.75 88.20 -40.45 \Y PEAK = Pass Harmonic
106 | 802.11ax HE80O | 135 - - - - - - - Band Edge
Sporton International Inc. (Kunshan) Page Number : C10 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

Summary of each worse mode

Freq. Level Limit Margin Peak
Mode Modulation Ch. Pol. Result Remark
(MHz) (dBuV/m) | (dBuV/m) (dB) Avg.
106 802.11ax HE80 | 135 | 13250.00 46.27 74.00 -27.73 \% PEAK | Pass Harmonic
802.11ax HE80 | 151 - - - - - - - Band Edge
107
802.11ax HE80 | 151 | 13410.00 45.74 88.20 -42.46 \% PEAK | Pass Harmonic
802.11ax HE80 | 167 - - - - - - - Band Edge
108
802.11ax HE80 | 167 | 13570.00 46.64 88.20 -41.56 \% PEAK | Pass Harmonic
802.11ax HE160 143 - - - - - - - Band Edge
110
802.11ax HE160 & 143 | 13330.00 46.73 74.00 -27.27 H PEAK | Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : C11 of C56
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full RU_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi i (Peak) WiFi 6F Peak)
813 813 |
1
B0 0 WM
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592430 70.59 88.20 -17.61 50.95 35.77 13.69 29.82 0.0 242 360 PEAK 1 5955.00 119,71 ==eeme weeeen 100,07 35,76 13.63 29.85 0.0 242 360 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
813 813
M BE(AVG) WIFLSE{AVG)
5.0 1 \/\/ ¥ 5. |
4 w—-——-——f‘/ 3
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 58.91 68.20 -9.19 39.27 35.77 13.69 29.82 @.00 242 360 AVERAGE 1 5955.00 110,33 =--eme weeeen 59,79 35.76 13.63 29.85 0.0 242 360 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C12 of C56

TEL : +86-512-57900158
FAX : +86-512-57900958
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saronas. FCC RF Test Report

Report No. : FR2D2902B

1
Mode Band Edge
U-NII-5_5.925-6.425_802.11a_CH1_Full RU_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
(il 1133 1
95 - a5 .
Wifi 6F{Peak) WiFi 6F Peak)
813 813 |
1
Bl B0 mewwwwwwwmmwww
@ 4HMMwmmWWWMWMMMWWMWMW
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592430 69.04 88.20 -19.16 49.40 35.77 13.69 29.82 0.0 2 26 PEMK 1 5955.00 11137 ==eeme weeeen 9180 35.76 13.65 9.4 0.0 270 26 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFBE(AVG) WIFLSE{AVG)
5.0 ¥ 5. |
1
484 4BB/N
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 53.20 68.20 -15.00 33.56 35.77 13.69 29.82 @.00 27 26 AVERAGE 1 5955.00 162,62 ---ens ==e--- B3.08 35.76 13.63 29.85 0.0 270 26 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C13 of C56

TEL : +86-512-57900158
FAX : +86-512-57900958
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBle] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Iy | Ll [ 1 iy
Peak Ao PR
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11910.08 45.22 74.80 -28.78 52.88 38.78 18.78 65.22 0.00 108 360 PEAK 1 11910.00 45.88 74.80 -28.12 53.54 38.78 18.78 65.22 0.00 300 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

]
i WRENG)
Peak ”mew

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 12399.00 45.86 74.80 -28.14 52.47 39.14 19.15 64.9% 0.00 300 360 PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

i WFI-ﬁE[»\L@
n,,,, WMW

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g

1 12390.00 4633 74.80 -27.67 529 39.14 19.15 64.% 0.00 108 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number

: C15 of C56




SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mmel(dﬂu‘lﬁn] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
o * A g ‘
Peak — (FRRTYFRRRWET
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Prearp o5 TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 46.9 83.20 -41.24 52.57 39.52 19.48 64.61 0.00 300 360 PEAK 1 12830.00 47.41 83.20 -40.79 53.02 39.52 19.48 64.61 0.00 108 360 PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7WLMTO
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
1 WRENG)
Peak MWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13670.00 46.80 83.20 -41.40 5L.91 39.67 19.68 64.46 0.00 300 360 PEAK

Vertical
. Level (dBuVim)
1134
915
311 - ‘
| WiFiBE{Pegk|
11— T ]
i WFI-ﬁE[@
B ! "
oA A
!
1 kl
10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 1370.00 46.34 88.20 -41.86 5145 30.67 19.68 64.46 0.00 100 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal
mLmI(dBle]
138
915
B3 - |
i Wi Pk
60— — ‘
i WH-ﬁE[@
Peak i Y
by
Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13399.00 46.61 74.80 -27.39 5L.27 39.68 19.97 64.31 0.00 300 360 PEAK

Vertical
o Level (dBuVim)
1134
915
311 - ‘
| WiFiBE{Pegk|
11— T ]
i WFI-ﬁE[@
ol 1 bt
mmmwmww -
3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

Mz dwu/n dBuv/m 8 BV dBm B dB dB o deg
1 13399.00 46.55 74.80 -27.45 SL.21 30.68 19.97 6431 0.80 100 360 PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number
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samranas. FCC RF Test Report Report No. : FR2D2902B

Pol. Horizontal Vertical
meeI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-6E[@
e 1 WMJ‘W y MWWWW“
Peak A T
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13710.08 47.33 83.20 -40.87 5L.54 39.689 20.27 6417 0.00 308 360 PEAK 1 13710.00 47.68 B83.20 -40.52 5L.89 39.69 20.27 64.17 0.00 108 360 PEAK
Sporton International Inc. (Kunshan) Page Number : C19 of C56

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO



saronas. FCC RF Test Report

Report No. : FR2D2902B

80
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi jE(Peak) WiFi 6F Peak)
813 813 |
1
5.0 A M
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592458 72.20 85.20 -16.00 52.56 35.77 13.69 29.82 0.0 130 166 PEAK 1 5955.00 117,82 ==-ene weeeen 9.8 35.76 13.63 29.85 .00 130 166 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
813 813
~WILSE(AVE) WIFLSE{AVG)
5.0 1 Y 5. |
48 48
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 58.81 68.20 -9.39 39.17 35.77 13.69 29.82 @.80 13 166 AVERAGE 1 5955.00 108,68 ---enn ------ B9.04 3576 13.63 29.85 .80 130 166 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C20 of C56

TEL : +86-512-57900158
FAX : +86-512-57900958
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
80
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_Full RU_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
(il 1133 1
95 - a5 .
Wifi GE(Peak) WiFi 6F Peak)
813 813 |
650 1 i W
48 48
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592419 6195 88.20 -16.25 42.31 5.7 13.69 29.82 .60 314 215 PEMK 1 5955.00 11112 ==eeee weeeen 9158 3576 13.63 29.85 .00 314 205 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFJSE(AVG) WIFLSE{AVG)
5.0 5. |
1
488 4BB/A/”\/JJ
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 51.67 68.20 -16.53 32.03 35.77 13.69 29.82 .00 314 215 AVERAGE 1 5955.00 16134 ---eme weeeen BLBD 35.76 13.63 29.85 .80 314 215 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C21 of C56
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
48 ! i § ! e
Peak MWWMW (RRPRISERRRE AR P
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11910.08 45.83 74.80 -28.17 53.49 38.78 18.78 65.22 0.00 308 O PEAK 1 11910.00 45.86 74.80 -28.14 53.52 38.78 18.78 65.22 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO

Page Number
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
81
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU 106/53_5955MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 -+ a5 .
WiFifE(Peak) WiFi 6F Peak)
f
813 813
1 nibJ i e | R i
5.0 A M
i ul W
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592497 72.87 88.20 -15.33 53.13 B.77 13.69 29.82 0.0 225 173 PEM 1 5955.00 117,76 ==-env =eeeen 95,19 35.76 13.65 29.84 8.0 25 173 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
813 813
WIH-SE(AVG) WIFLSE{AVG)
5.0 5. |
uy— 4”,(/‘”’\’#
Av
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5836.57 48.71 68.20 -19.49 28.60 35.75 14.14 29.78 @.00 225 173 AVERAGE 1 5955.00 167,70 ---ens =eeee- B8.13 35.76 13.65 29.B4 .80 225 173 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C23 of C56
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saronas. FCC RF Test Report

Report No. : FR2D2902B

81
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE20_CH1_RU 106/53_5955MHz
ANT CDD 0+1
Pol. Vertical Fundamenta
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1136 !
95 - a5 .
Wifi §F(Peak WiFi 6F Peak)
813 813 |
50 1 i s
48 4HWWMMNMMmMMMMWMWAMMW
Peak
325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5916.78 64.69 88.20 -13.51 45.03 5.7 13.71 29.82 0.0 400 223 PEMK 1 5955.00 11172 ==eeee weeeen 9,15 3576 13.65 29.84 .00 400 223 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFFSE[AVG) WIFLSE{AVG)
5.0 5. |
! u
Av ,/_,,J\IJM
) 325 35
163 163
825 5851, 581, 5903, 5928, 5955 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 583345 45.60 68.20 -19.60 28.47 35.75 14.16 2978 @.00 400 223 AVERAGE 1 5955.00 16177 ==-eee weeeen 8.2 35.76 13.65 29.B4 .00 400 223 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C24 of C56
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
s W ; T
Peak - FypTepPTTe—— PRI VRTTRIBI YT
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12399.00 45.39 74.80 -28.61 52.00 39.14 19.15 64.% 0.00 300 0 PEA 11239000 45.42 74.80 -28.58 52.83 39.14 19.15 64.% 0.00 108 @ PEA

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak MWW N DMWM e “‘WW
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12830.00 46.9 83.20 -41.30 52.51 39.52 19.48 64.61 0.00 308 0 PEA 1 12830.00 46.67 83.20 -41.53 52.28 39.52 19.48 64.61 0.00 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7WLMTO

Page Number
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
84
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1138 1134
95 - a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 1 813 |
5.0 5.
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592454 7176 88.20 -10.44 58.12 35.77 13.69 29.82 0.0 108 177 PEMK 1 5965.00 11443 -eeme woeeen 94,89 3576 13.63 29.85 .00 lee 177 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
45.3M u
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5920.20 61.20 68.20 -7.00 4155 35.77 1370 29.82 0.00 108 177 AVERAGE 1 5965.00 104,90 ---ens -oeee- B5.43 35,75 13.59 29.87 .00 lo@ 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 C27 of C56
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84
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_Full RU_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 a5
Wi GE(Peak) Wi GE(Peak
813 813 |
1
48 48
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592244 7159 88.20 -16.61 5194 5.7 1370 29.82 0.0 37 222 PEMK 1 5965.00 168,44 ---ene weeeen 58,94 35.75 13.61 29.86 .00 317 222 PEAK
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
i
48 48
Av
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5922.70 55.65 68.20 -10.55 36.88 35.77 13.70 29.82 @.00 317 222 AVERAGE 1 5965.00 97,89 ---eee weeeen 78,39 3575 13.61 29.86 0.0 317 222 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C28 of C56
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-ﬁE[@
Peak 8 " e i g 1 T =
A o e
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 11930.00 44.85 74.80 -29.15 52.48 38.78 18.80 65.21 0.00 308 @ PEA 1 11930.00 44.67 74.80 -29.33 5230 38.78 15.80 65.21 @.00 108 @ PEAK

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
85
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU 242/61_5965MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1
1134 1134
i1 : a5 -
IFi GE{Peak) WiFi 6F Peak)
i3 LW |
1
Bl Bl M
48 L
Peak
125 128
163 163
825 5653, 5681, 5909, 5931, 5965 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5897.80 67.01 88.20 -21.19 47.28 35.78 13.75 29.88 0.0 108 177 PEXK 1 5965.00 113,64 ---ene weeeen 9,10 3576 13.63 29.85 .00 lea 177 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1134 1134
1
i1 a5
i3 LW
WEFLSE(AVG) WIFLGE(AVG)
50 A |
Av
) 125 128
163 163
825 5653, 5681, 5909, 5931, 5965 1000 2600. 4600, 400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592454 49.12 68.20 -19.08 29.48 35.77 13.69 29.82 @.00 108 177 AVERAGE 1 5965.00 183,78 ~--enn =oeee- B4.28 3575 13.61 29.86 .00 108 177 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C30 of C56
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
85
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE40_CH3_RU 242/61_5965MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 i
95 ui a5 .
Wifi 6E(Peak) WiFi 6F Peak)
813 813 |
5.0 1 A M
48 4BBW
Peak
325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.50 60.65 85.20 -18.15 40.40 5.7 13.70 29.82 0.0 365 219 PEAK 1 5965.00 16,06 ------ ------ B6.49 35.76 13.65 29.84 .00 365 219 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
w— u
Av /}/V\/N
) 325 35
163 163
825 5853, 5681, 5909, 5931, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 583480 43.70 68.20 -19.50 28.58 35.75 14.15 2978 @.80 365 219 AVERAGE 1 5965.00 96,99 ---eee -eeee- 745 3576 13.63 29.85 0.00 365 219 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C31 of C56
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samranas. FCC RF Test Report Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
488 WW §
Peak A v
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12410.00 45.08 74.80 -28.92 5L.65 39.16 19.16 64.89 0.00 308 @ PEA 1 12410.00 45.24 74.80 -28.76 SL.B1 39.16 19.16 64.89 0.00 108 @ PEAC
Sporton International Inc. (Kunshan) Page Number : C32 of C56
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg
1 12810.00 46.46 82.20 -41.74 5211 39.50 19.47 64.62 0.80 300 0 PEM

PHz dBu/m dBuV/m 6B B dBm B
1 12810.00 45.9% 88.20 -42.38 5155 39.50 19.47 6462 0.0 100 a PEA

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
650 T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
48 | N ; 1 R L
Peak IWWMWWWW AN o A b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7WLMTO

Page Number
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
88
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 *
95 : a5 .
Wifi 6E(Pedk) WiFi 6F Peak)
813 1 813
5.0 5.
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5923.88 78.76 88.20 -9.50 59.86 35.77 13.69 29.82 0.0 108 168 PEAK 1 5985.00 11248 =--ene woeeen 92,9 35.75 13.61 29.86 .00 le@ 168 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
4 WIFLSE(AVG) WIFLSE{AVG)
mw/w )
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5925.00 66.23 68.20 -1.97 46.59 35.77 13.69 29.82 @.00 109 168 AVERAGE 1 5985.00 16238 ---ens -oeee- B2.97 35,74 13.56 29.89 .00 0@ 168 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C34 of C56
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
88
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_Full RU_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 -+ a5 .
Wifi 6% (Peal WiFi 6F Peak)
813 813 |
1
50 MNWWWWM«,MW il W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5918.28 68.29 88.20 -19.91 48.63 5.7 13.71 29.82 .00 383 200 PEM 1 5985.00 185,47 =--ene weeeen 56,00 35.75 13.59 29.87 8.0 383 200 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
o5 ik !
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5.
1
48 48
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5925.00 56.87 68.20 -11.33 37.13 35.77 13.69 29.82 2.0 383 210 AVERAGE 1 598500 95,11 --eeme woeeen 75,64 3575 13.59 29.87 @.80 383 200 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C35 of C56
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samranas. FCC RF Test Report Report No. : FR2D2902B

Pol. Horizontal Vertical
1‘,‘rahml(dl)u‘ﬂm) o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
0l 1 ol 1
Peak U0 oA e e pr Y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 10970.08 4513 74.80 -28.87 5270 38.79 18.83 65.19 @.00 308 @ PEAK 1 11970.00 45.00 74.80 -29.09 52.57 38.79 15.83 6519 @.00 108 @ PEAK
Sporton International Inc. (Kunshan) Page Number : C36 of C56
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

89
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU 484/65_5985MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 33 ]
95 1 a5 .
Wifi 6E(Pedk) WiFi 6F Peak)
813 i 813 |
5.0 5.
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592450 73.89 88.20 -14.31 5405 3.7 13.69 29.82 0.0 106 173 PEAK 1 5985.00 11218 =--ene =oeeen 9,81 3575 13.59 29.87 0.0 le6 173 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 5. |
1
488 m",/j’ffv_}
Av
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592420 51.67 68.20 -16.53 32.03 35.77 13.69 29.82 @.00 106 173 AVERAGE 1 5985.00 16215 =--ens =eeeen B2.65 35.75 13.61 29.86 .00 106 173 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7TWLMTO

Page Number

1 C37 of C56




FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
89
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE80_CH7_RU 484/65_5985MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
Wifi 6% (Peal WiFi 6F Peak)
813 813 |
il ! il W
48 48
Peak
325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5917.16 63.02 88.20 -15.18 43.36 5.7 13.71 29.82 .60 382 208 PEAK 1 5985.00 185,48 ~--ens -oeee- 5.9 35.75 13.61 29.86 .00 382 218 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG WIFLSE{AVG)
5.0 5. |
u ! u
Av r/J,/_\W
) 325 35
163 163
825 5857, 5689, 5921, 5983, 5985 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 592404 43.73 68.20 -19.47 29.89 35.77 13.69 29.82 0.0 382 218 AVERAGE 1 598500 94,85 ---eee weeeen 75,35 3575 13.61 29.86 .80 382 218 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C38 of C56
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samranas. FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak v AU IR (ORI W T SR by
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12450.00 45.44 74.80 -28.56 5192 39.19 19.19 6466 0.00 308 0 PEA 1 10450.00 45.21 74.80 -28.79 SL.69 39.19 19.19 6486 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)

TEL : +86-512-57900158
FAX: +86-512-57900958
FCC ID: UZ7TWLMTO
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SPORTON LAB.

FCC RF Test Report

Report No. : FR2D2902B

Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
83 1 " L il ]
Peak e b
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12770.00 46.60 83.20 -41.68 52.34 39.47 19.44 6465 0.00 300 0 PEA 1 770,00 46.24 83.20 -41.96 5198 39.47 19.44 64.65 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

FAX : +86-512-57900958

FCC ID: UZ7WLMTO

Page Number 1 C40 of C56




FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
92
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_Full RU_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
i GE{Peak) I WiFi 6F Peak)
813 813 |
1
ESIUWWW il WWWWM
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5885.20 69.78 86.20 -18.42 49.98 35.77 13.83 29.80 0.0 108 167 PEAK 1 6625.00 108,88 ---enn ------ 9.7 3573 1371 29.95 0.0 led 167 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
813 813
WIFLSE(AVG) WIFLSE{AVG)
5.0 i W 5.
4&3\/\/—\/\/\/\/‘\/ Ik
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 56%.80 58.20 68.20 -10.00 38.45 35.78 13.77 29.88 @.00 109 167 AVERAGE 1 602500 98,71 =--eme weeeen 7906 3573 1375 29.95 0.00 100 167 AVERAGE
Sporton International Inc. (Kunshan) Page Number : C41 of C56
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FCC RF Test Report

sPoRTON LAS. Report No. : FR2D2902B
92
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ Full RU_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
| GE{ea I Wi GE(Peak
813 813 |
ES'UWMWW i
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 59al.60 64.24 88.20 -13.96 44.52 3578 13.74 29.88 0.0 397 208 PEAK 1 6625.00 16138 ---enn =oeee- BL9G 35.74 13.57 29.89 .00 397 208 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 1
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5888.60 5156 68.20 -16.78 31.72 35.77 13.81 29.88 @.00 397 208 AVERAGE 1 6625.00 91,68 ---ene -oe-e- 19 3573 13.68 29.92 0.80 397 208 AVERAGE
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Pol. Horizontal Vertical
meel(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— 1 ] 11— 1 ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak s . b 1‘
(PRI PRBRRIRRTRE A o At
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12850.08 45.29 74.80 -28.71 5270 38.84 18.89 65.14 @.00 308 O PEAK 1 12850.00 45.44 74.80 -28.56 52.85 38.84 15.89 65.14 0.00 108 @ PEAK
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93
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT CDD 0+1
Pol. Horizontal Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134 1
95 - a5 .
i G {Pedk) | WiFi 6F Peak)
813 813 |
1
5.0 A M
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5869.80 71.67 88.20 -16.53 5L77 35.76 13.93 29.79 0.0 108 173 PEMK 1 6625.00 168,50 ----nn -=---- B8.96 35.76 13.63 29.85 .00 led 173 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 !
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 5. |
1
48 48
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 58%.40 50.49 68.20 -17.71 30.74 35.78 13.77 2980 0.00 108 173 AVERAGE 1 6025.00 97.76 =--ene =eeeen 78,30 3574 13.60 29.9 0.0 108 173 AVERAGE
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sPoRTON LAS. Report No. : FR2D2902B
93
Mode Band Edge
U-NII-5_5.925-6.425_802.11ax HE160_CH15_ RU 996/67_6025MHz
ANT CDD 0+1
Pol. Vertical Fundamental
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
1
95 a5
i GE{Pea I Wi GE(Peak
813 813 |
1
850 650 M
48 48
Peak
325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 5904.00 65.93 88.20 -10.27 46.22 .78 13.73 29.88 0.0 396 210 PEAK 1 6625.00 100,03 ----nn ------ B0.61 35.74 13.57 29.89 .00 3% 200 PEAC
11ﬂLe\leI (dBuVim) 11"Le\ie\ (dBuVim)
1138 1134
95 a5 i
813 813
WIFLSE(AVG) I WIFLSE{AVG)
5.0 j 5. |
w— u
Av
) 325 35
163 163
825 5865. 5905, 5045, 595, 6025 1000 2800, 4600, 6400, §200. 10000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp Aux APos  TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Renark Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWn BN B BN B B B B a dy MW Bin B BN B B B B o g
1 584140 43.61 68.20 -19.59 28.53 35.75 1411 29.78 2.0 396 210 AVERAGE 1 602500 9047 ---eme weeeen TLES 3574 1357 29.89 0.80 3% 200 AVERAGE
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
488 - B | Poivy
Peak _, oA A A
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 12699.00 45.76 74.80 -28.24 5L.69 39.40 19.37 6470 0.00 308 0 PEA 1 12699.00 46.04 74.80 -27.96 SL.97 39.40 19.37 6470 0.00 108 @ PEAC
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] . Level (dBuVim)
1134 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak 4 1 y 1 AP U b
e
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13670.00 46.14 83.20 -42.06 5L.25 39.67 19.68 64.46 0.00 100 360 PEAK 1 13670.00 46.9 B83.20 -41.24 5267 39.67 19.68 64.46 0.00 108 @ PEAC
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
i WH.ﬁE(@
Peak s P v m'.m,“ww

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13399.08 47.12 74.80 -26.88 5L.78 39.68 19.97 6431 0.00 108 360 PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

1
| WREA

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g

1 13390.00 48.13 74.80 -25.77 52.89 39.68 19.97 6431 0.00 108 @ PEA
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13710.08 47.84 83.20 -40.36 52.05 39.69 20.27 6417 0.00 108 360 PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
U, WH-ﬁE[@ i WFI-ﬁE[@
1
Peak s y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBu/m dBuV/m 6B B dBm B

1 13710.00 47.55 83.20 -40.65 SL.76 39.69 20.27 64.17 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

|
L WH.ﬁE(@
Peak s T MWW

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13030.08 47.41 83.20 -40.79 52.44 39.67 19.73 64.43 0.00 100 360 PEAK

Vertical

. Level (dBuVim)

1134

915

311 - ‘
| WiFiBE{Pegk|

11— T ]
i WFI-ﬁE[@

} ! A

!

1 kl

10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBul/m dBuV/m 6B dBW/
1 13130.00 46.58 58.20 -41.62 51.61

difm 48 4B 4B o deg
.67 1973 6443 6.0 1m0 B PEAC
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Pol.

Horizontal

Lol b

130,

1134

\
i Wi Pk

]
i wma@
Peak g ————

Avg 35
163
10000 11600. 13200, 14800, 1640, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g

1 13370.00 4675 74.80 -27.25 SL.44 39.68 19.95 6432 0.00 108 360 PEAK

Vertical
el B}
134
a5
i Wi ‘
| E [Pk
7 — —

]
i W Fl-ﬁElﬂ\\@
ol 1

3!
1 kl
10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark
MedWnBin B BN B & B & a g

1 13370.00 46.82 74.80 -27.18 SL.51 39.68 19.95 64.32 0.00 108 @ PEAC

Sporton International Inc. (Kunshan)
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Pol. Horizontal Vertical
mLevel(dBle] o Level (dBuVim)
138 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
Peak . . "memm
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13699.00 46.9 83.20 -41.24 5L.20 39.689 20.25 64.15 0.00 100 360 PEAK 1 136%0.00 4775 83.20 -40.45 5L.99 39.69 20.25 6415 0.00 108 @ PEAC
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Pol. Horizontal Vertical
mLmI(dBu‘ﬂm] . Level (dBuVim)
1134 1134
915 915
31.3_ ] | 31‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
m ol
Peak A S FRPRPRPRSRIRSTLL L s
Avg 18 !
163 163
10000 1600, 13200, 14800, 16400, 18000 10000 1600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13250.00 46.05 74.80 -27.95 50.91 39.68 19.84 64.35 0.00 100 360 PEAK 1 13250.00 4627 74.80 -27.73 SL13 39.68 19.84 6435 0.00 108 @ PEAC
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Pol. Horizontal Vertical
mLmI(dBlNﬁn] o Level (dBuVim)
138 1134
915 915
81.3_ ] | 81‘_ ] |
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
Peak MMWWWM i DWWWM
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g
1 13410.00 45.44 83.20 -42.76 50.88 39.68 19.99 64.31 0.00 108 360 PEAK 1 13410.00 45.74 83.20 -42.46 50.38 39.68 19.99 64.31 0.00 108 @ PEA
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Mz diuu/m dBuv/m 8 BV dB/m B B A8 m deg

1 13570.00 46.44 83.20 -41.76 50.84 39.69 20.14 64.3 0.00 100 360 PEAK

Pol. Horizontal Vertical
mLmI(dBle] o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[@ i WFI-ﬁE[@
1 1
Peak s y
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

PHz dBu/m dBuV/m 6B B dBm B

1 13570.00 46.64 83.20 -41.56 SL.04 39.69 20.14 64.23 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
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1 13330.00 46.73 74.00 -20.27 5147 39.68

19.92 64.34 0.00 100 360 PEAK

Pol. Horizontal Vertical
mLmI(dBle) o Level (dBuVim)
138 1134
915 915
03 | 3 ]
i Wi Pk | WiFiBE{Pegk|
11— T ] 11— T ]
i WH-ﬁE[A\@ i WFI-6E[@
1 i
Peak R "
Avg 35 3!
163 163
10000 11600. 13200, 14800, 1640, 18000 10000 11600, 13200, 14800, 16400, 18000
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos TPos Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Mo B BN B & B & o g MedWnBin B BN B & B & a g

1 13330.00 45.99 74.80 -28.10 S0.64 39.68 19.92 64.34 0.00 108 @ PEA

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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Appendix D. Duty Cycle Plots

VBW
0
Antenna Band Duty Cycle(%) T(ms) 1/T(kHz) Setting
0+1 802.11a 99.32 - - 10Hz
0+1 802.11ax HE20 100 - - 10Hz
0+1 802.11ax HE20 RU106 100 - - 10Hz
0+1 802.11ax HE40 100 - - 10Hz
0+1 802.11ax HE40 RU242 100 - - 10Hz
0+1 802.11ax HE80 100 - - 10Hz
0+1 802.11ax HE80 RU484 98.98 - - 10Hz
0+1 802.11ax HE160 99.35 - - 10Hz
0+1 802.11ax HE160 RU996 98.95 - - 10Hz
802.11a
Spectrum [%]
Ref Level 28,00 dBm Offset 8.00 dB & RBW 10 MHz
f Att 30 dB & SWT 5 ms VYBW 10 MHz
SGL
@ 1Pk May
D3[1] -0.05 dB
B W W ST ey T »»‘[J}“ o ,J\._.,;..A_ur.w,wflnrf.m_ru\_».w.){, kA rm%ﬁ}ji’usgﬁ
101.45 ps
40 dBm
50 dBm
60 dBm
CF 5.955 GHz 691 pts 500.0 ps/
Marker
Type | Ref | Trc | X-value | Y-value | Function Function Result |
M1 1 101,45 ps 14.24 dBm
D2 M1 1 2.10145 ms 1.73 dB
D3 M1 1 2.11594 ms -0.05 dB
J\ )i Ready NRRENEERE e y
Sporton International Inc. (Kunshan) Page Number : D1 of D5
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802.11ax HE20

Spectrum TI

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz
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)i | Ready (TTITTTTCN Yy

802.11ax HE20 RU106

] nnl
Spectrum % A

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

30 dBm

bt bttt e by ot o " e At 1 gy A
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-10 dBm

-20 dBm

-30 dem

-40 dBm

-50 dBm:

-60 dBm
CF 5.955 GHz

691 pts

1 ] i e

2.0 ms/
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802.11ax HE40
Spectrum

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max
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T

802.11ax HE40 RU242
Spectrum

Ready (TTITTTTCN y

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max
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T
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802.11ax HES8O0

Spectrum TI

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz

fo Att 30 de & SWT 20 ms YBW 10 MHz
SGL

@ 1Pk Max

WWWWWW e A g LT

0 dBm

-10 dBm

-20 dBm

-30 dBm:

-40 dBm

-50 dem

-60 dBm

-70 dBm
CF 5.985 GHz

691 pts

2.0 ms/
]"' | Ready NRRRRREEE .

Y

802.11ax HE80 RU484

] nnl
Spectrum ¥ A

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

fo Att 30 de & SWT S ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.01 dB
30 dBm 1.42029 ms
M1[1] 9.44 dBm

20 dBm

789.86 ps
mwmw ST P S Y N PR [P PYeY b Banie-b

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
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Marker

Type | Ref | Trc | X-value | ¥-value |
M1 1 789.86 ps 9.44 dBém
D2 M1 1 1.4058 ms 1.26 dB
D3 M1 1 1.42029 ms 0.01 dB

) ] (iimn e

691 pts 500.0 ps/
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802.11ax HE160

Spectrum TI

Ref Level 28.00 dBm Offset 5.00 dB & RBW 10 MHz

fo Att 30 de & SWT 5 ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.26 dB
20 dBm: 2.22464 ms
5.09 dBm

N L L] s

VDI Amr p TA h

0 dem

-10 dBm

-20 dem

-30 dBm

-40 dBm

-50 dBm:

-60 dBm

CF 6.025 GHz

Marker

Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 398.55 ps 5.09 dBm

D2 M1 1 2.21014 ms 1.98 dB

D3 M1 1 2.22464 ms 0.26 dB

691 pts 500.0 ps/

]” | Ready BRRRRRRRE i

802.11ax HE160 RU996

] nnl
Spectrum ¥ A

Ref Level 37.00 dBm Offset 17.00 dB & RBW 10 MHz

fo Att 30 de & SWT S ms YBW 10 MHz
SGL

@ 1Pk Max

D3[1] 0.14 dB

30 dBm 1.37681 ms
M1[1] 7.90 dBm

20 dBm 811.59 s

llub il

TRt VR P LR CANNEN 0 R VAN 1 P Mnd gl L PR Ao P ot i

0 dBm

-10 dBm

-20 dBm

-30 dBm

-40 dBm

-50 dBm:

-60 dBm
CF 6.025 GHz
Marker
Type | Ref | Trc | X-value | ¥-value | Function | Function Result |
M1 1 811.59 ps 7.90 dBm
D2 M1 1 1.36232 ms -0.23 dB
D3 M1 1 1.37681 ms -0.14 dB

T .

691 pts

500.0 ps/
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